
MISSION:
POSSIBLE

PHOTO: CCCSD

 IN THIS ISSUE   

T H E  O F F I C I A L  P U B L I C A T I O N  O F  T H E  C A L I F O R N I A  W A T E R  E N V I R O N M E N T  A S S O C I A T I O N

ISSUE 4  
2023

cover.pdf   1   2023-11-30   7:31 AM

AC24 CONFERENCE AND EXPO | APRIL 9 - 12 | SACRAMENTO

A SUSTAINABLE WATER FUTURE AGAINST ALL ODDS

MISSION:MISSION:
POSSIBLE

OUR MISSION: TO PROTECT CALIFORNIA’S MOST CRITICAL RESOURCE

T H E  O F F I C I A L  P U B L I C AT I O N  O F  T H E  C A L I F O R N I A  W A T E R  E N V I R O N M E N T  A S S O C I A T I O N

ISSUE 5
2023/24

A
D

D
R

E
S

S
 S

E
R

V
IC

E
 R

E
Q

U
E

S
T

E
D

: 
7

6
7

7
 O

A
K

P
O

R
T

 S
T

.,
 S

U
IT

E
 1

0
[...]
stabilize biosolids. It is a mechanical dewatering system that 

employs a plate-and-frame design, along with steam drying.

The first step of the process involves dewatering the 

solids under pressure, yielding filtrate that’s as pure as the 

source water. In the second phase of the cycle, the solids  

D I G E S T I O N  T O  D E WAT E R I N G  B I O S O L I D S  
W e d n e s d a y,  A p r i l  1 0

P
h

o
to

s 
b

y
 K

a
th

ry
n

 G
ie

s

ISSUE 5 2023/24 50



AC24  
HOT TOPIC  
PREVIEW

are dried up to 98% solid under a partial vacuum with 

the help of steam. This stage also kills pathogens via 

heat, causing biological cell material to lyse and release 

biologically held water. This water is then purified through 

filtration and distillation.

“The two major advantages are that it is one piece 

of equipment and the reduced hauling cost of the end 

product,” Gies said. 

The DryVac process does not involve biological oxidation 

or conversion. This means that most of the nutrients in 

the raw material are preserved in the dried sludge, except 

for any soluble ammonia and phosphorus in the transfer 

water. Additionally, the DryVac system can be used before 

digestion, eliminating the need for thickening, digestion, 

heating, and dewatering equipment that would otherwise 

be required.

During the conference session, Gies will discuss the pilot 

program’s results and its effectiveness in achieving Class 

A standards for various solid streams produced by the 

City’s wastewater treatment plant. The implementation 

of this technology will be defined by the study, including 

operational requirements, capital costs, and potential 

savings in operational expenses.

“The City intends for the study to support not only the 

adoption of this new technology for the City’s WWTP, but 

also provide information needed for other agencies to 

consider this option at their facilities as well,” Gies said.

Gies has worked for West Yost Associates for more than 

23 years providing planning and regulatory compliance 

support for wastewater treatment and recycled water 

projects. Her expertise lies in process design, planning, 

natural wastewater treatment, sustainable infrastructure, 

biological nutrient removal (BNR) systems, recycled 

water master planning, NPDES and biosolids regulatory 

permitting, and groundwater quality studies. 

Gies is currently vice president of CWEA’s state Board of 

Directors. She has been actively involved with CWEA since 

2002, serving on both local and state committees. 

51



Wastewater  
Expertise In Action
From smarter pumping and mixing system design  
to 24/7 turnkey operation, we provide total solutions 
and service support to get the job done right.

• Submersible Dewatering Pump  
and Mixer Sales

• Rentals
• Field Services and Repairs
• Engineering Support
• Preventative Maintenance Agreements

xylem.com SEATTLE, WA  |  PORTLAND, OR  |  SACRAMENTO, CA  |  MIRA LOMA, CA  |  PHOENIX, AZ  
BOISE, ID  |  SALT LAKE CITY, UT  |  HELENA, MT

Find a Location 
Near You



AC24  
HOT TOPIC  
PREVIEW

rtificial intelligence 

technology is becoming 

increasingly prevalent 

across various industries, 

including water and wastewater 

management. The annual CWEA 

conference will feature sessions that 

demonstrate how AI, algorithms, 

and machine learning can benefit 

plant operators and enhance the 

wastewater treatment process by 

boosting efficiency. Attendees will 

have the opportunity to witness 

the potential of these technologies 

first-hand.

MACHINE LEARNING MODELS CAN HELP PROVIDE 
ACTIONABLE INSIGHTS FOR OPERATORS

A

By Roni Gehlke, Clean Water Magazine editor

Joshua Registe, an environmental 

engineer from Jacobs, will present 

two case studies during one of the 

conference sessions. These case 

studies demonstrate how wide-scale 

machine learning algorithms can be 

used to effectively ingest all available 

data, providing actionable insights and 

recommendations to operators. This 

approach enables operators to fully 

leverage big data, cloud technology, 

data science, and wastewater subject 

matter expertise.

“For those unfamiliar with machine 

learning, this is a form of artificial 

B I G  D ATA  A N D  A I
T h u r s d a y ,  A p r i l  1 1

intelligence that enables computers 

to learn and make decisions without 

being explicitly programmed to do 

so,” Registe said. “Instead, there are 

many machine learning algorithms 

that use different statistical 

techniques across streams of data to 

enable a computer system to learn 

patterns and make predictions.”

To put it simply, machine learning 

is a process that involves inputting 

data into a computer, which then 

identifies patterns and relationships 

within the data. This process is also 

known as training a model. Once the 

53



AC24  
HOT TOPIC  
PREVIEW

model has been trained, the computer 

can use the examples provided to 

make predictions or decisions on 

new data without requiring explicit 

programming for the task. Machine 

learning is widely used in applications 

such as image recognition, natural 

language processing, forecasting, 

recommendation systems, and 

predictive analytics.

“Machine learning also has the 

ability to uncover valuable insights 

and patterns that allow us to deploy 

predictive models that help operators 

migrate from the reactive style of 

operations to enabling more proactive 

decision-making,” Registe said. 

“Predicting future conditions based on 

real-time data, and more importantly, 

allowing operators to design to the 

specific future that they want on any 

given day as it relates to water quality 

or consumption, or maintenance, has 

proven to be very valuable with still 

much more potential to unlock.”

Water and wastewater facilities have 

a plethora of sensors and data that 

can be utilized for machine learning 

purposes. By employing data science 

and machine learning techniques, it 

becomes possible to capture all the 

crucial procedural knowledge of how 

operators would react to different 

operational events.

Registe will cite two case study 

examples in his presentation. The first 

is the Agua Nueva Water Reclamation 

Facility in Tucson, Arizona, a 32 MGD 

wastewater facility with screens, 

dissolved air flotation, five-stage 

Bardenpho process, tertiary filters, 

and a chlorine disinfection facility. 

The second case study involves the 

Wilmington WWTF in Wilmington, 

Delaware, a 340 MGD wastewater 

facility with screens, primary 

settling, secondary treatment 

(BOD), polishing ponds, and chlorine 

disinfection facility.

Both are examples of wastewater 

plants that have implemented AI 

and Bayesian modeling frameworks 

to improve their operations. Agua 

Nueva focuses on reducing aeration 

energy expenses and improving 

nutrient management, while 

Wilmington optimizes disinfection 

chemicals. AI algorithms are used for 

both forecasting future conditions 

and predicting water quality. 

Post-deployment, both sites have 

seen significant savings, ranging from 

10% to 30% in energy or chemical 

usage. Registe explains that these case 

studies demonstrate the successful 

implementation of AI at treatment 

facilities and show how it can 

empower plant operators and improve 

efficiencies in wastewater treatment.

According to Registe, organizations 

looking to develop an AI and machine 

learning program can begin by 

identifying quick wins for optimization 

in specific areas of interest. They 

should then assess the availability and 

limitations of data and gradually build 

digital solutions.

“A phased approach can allow 

organizations to be flexible and adapt 

to realize the value early on without 

having to build all components at once. 

Breaking the transformation journey 

into smaller achievable goals,” he said.

Registe has worked for Jacobs for 

two years, where he developed and 

deployed various types of machine 

learning, mechanistic, and hybrid 

models, both as on-premise and 

cloud solutions. He has seven years 

of experience in statistics, data 

visualization, data management, 

predictive analytics, and machine 

learning. Registe is also a licensed 

professional engineer with expertise 

in wastewater facility environmental 

planning, analysis, and design.

Registe has specialized knowledge 

in applied science and research in 

disinfection, energy, nutrient removal, 

solids, and biogas treatment. He has an 

undergraduate and graduate degree in 

environmental engineering, as well as a 

graduate degree in data science. 

“PREDICTING FUTURE CONDITIONS BASED ON REAL-TIME DATA, AND MORE 

IMPORTANTLY, ALLOWING OPERATORS TO DESIGN TO THE SPECIFIC FUTURE 

THAT THEY WANT ON ANY GIVEN DAY AS IT RELATES TO WATER QUALITY 

OR CONSUMPTION, OR MAINTENANCE, HAS PROVEN TO BE VERY VALUABLE 

WITH STILL MUCH MORE POTENTIAL TO UNLOCK.”

ISSUE 5 2023/24 54



www.hillbrothers.com  •  800.994.8801

OWNED, MINED AND PRODUCED IN THE USA • A PREMIER MAGNESIA, LLC TECHNOLOGY

To find out how Nutri-Mg++ will benefit your system,  
please call 800.994.8801 or e-mail info@hillbrothers.com

Better Water. Better Communities.
The Nutri-Mg++ process is a proprietary strategy that enables municipalities to enhance their 

treatment of potable water while protecting their water distribution assets and fortifying their 
water supply with magnesium, an essential nutrient for human health.

Enhanced Water Treatment Process

•  Enhanced Coagulation, Flocculation  
& Sedimentation

• Improved TOC removal in Bio-filtration

• Reduced inorganic sludge

Substituting divalent Magnesium Hydroxide for the  
sodium from monovalent Caustic Soda, Soda Ash 
and/or other chemistries, results in multiple plant 
benefits including:

C

•  Reduced addition of alum,  
iron and caustic

• Reduced polymers addition

• Fewer chemical deliveries required

Nutri-Mg++ directly impacts your bottom line through 
improved plant performance, including:

Cost Savings
pH/Alkalinity Control Without Undesirables

•  Sodium from caustic increases hypertension 
and is hazardous in-plant

•  Calcium adds temporary hardness and  
potentially, scale

• Magnesium adds permanent hardness and no scale

Substituting Magnesium Hydroxide for Caustic Soda, 
Soda Ash and/or other chemistries results in improved 
process performance, as well as improved safety  
for handlers:

pH/Alkalinity Control 
 Without Undesirables

Improved Public Health

• Type 2 Diabetes

• Osteoporosis

• Migraine Headaches

Magnesium in an essential nutrient for human health 
and is often lacking in the American population.  
Magnesium has been shown to lower the risk of:

• High Blood Pressure

• Heart Disease & Stroke

Magnesium Fact Sheet for Health Professionals



z o e l l e r e n g i n e e r e d . c o m

ENGINEERED PRODUCTS

•  Solids handling pumps
available from 0.5 - 60 HP and
grinders available from 1 - 15
HP

•  Custom built basin package
systems ready for field
installation upon arrival to the
job site

•  Control panels are ready off the
shelf or custom built based on
project specifications

Over 90% of ZEP 
products are made 
in the USA using 
a majority of US content, 
ZEP is proud of our 
American heritage 
and US commitment. 

FOR AMERICANS

BY AMERICANS



he newly minted CWEA 

Mentoring Program 

builds meaningful and 

exciting relationships 

between mentors and mentees. 

Mentors report through check-ins 

that they feel comfortable interacting 

with their assigned mentee, are 

positively impacting them, and the 

experience is a valuable one. Mentees 

are reporting similar experiences. The 

pairs meet regularly and have covered 

many topics together.

The pairs discuss everything from 

job hunting, resume reviews, career 

path opportunities, work-related 

topics, and even frustrations, setting 

work goals, life goals, work-life 

balance, certification, and many more 

topics. Mentors offer advice, guidance, 

and support based on their expertise 

and experience. 

During the first seven months of 

this program, there appears to be a 

common thread. While meetings of 

mentors and mentees occur virtually 

for the most part, on Zoom or a similar 

platform, mentors and mentees have 

expressed a desire to meet in person. 

Nothing compares to face-to-face 

meetings and the pairs miss this part 

of the program.

Since the pandemic, we have 

become comfortable relying on 

virtual meetings. Further, even when 

this is not the case, California is the 

third-largest state, with a total area 

of 163,000 square miles. As a result, 

most mentor-mentee matches have 

been unable to meet in person. 

Understandably, geography limits our 

members from meeting-up.

MEET US IN SACRAMENTO
Now, we have an excellent 

opportunity to change that. On  

April 10, 2024, during the CWEA 

Annual Conference at the 

Sacramento Convention Center, a 

special Meet and Greet, sponsored 

by the CWEA SYP Committee, will 

enable mentors and mentees to meet 

each other in person.

Are you planning to attend the 

conference? This event is your 

opportunity to learn more about 

mentoring by attending workshops, 

connecting with colleagues, visiting 

the information tables, and enjoying 

meeting new friends. 

T

MENTORING IS ALL ABOUT 
BUILDING RELATIONSHIPS
By Dr. Susan Weinberger

ASK DR. MENTOR

It is also the chance for the long-awaited 

in-person mentor-mentee exchange.

Recently, one of the current CWEA 

mentors shared that mentoring has 

been a wonderful experience. “I helped 

my mentee work toward a promotion. 

I conducted a mock interview, and my 

mentee got the job,” she stated.

No need to wait any further.  

See you in Sacramento!

Have a mentoring question? Email it to 

ebulletin@cwea.org.	
    To learn more about the CWEA 

Mentoring Program visit 

mentor.cwea.org 

banner.pdf   1   2023-11-30   10:17 AM

A SUSTAINABLE WATER FUTURE AGAINST ALL ODDS

MISSION:POSSIBLE

Complete Engineering
and Consulting Services

A full-service approach to help you design,
manage and construct.

www.hdrinc.com

CWEA ad for Clean Water Magazine_2023.indd   2CWEA ad for Clean Water Magazine_2023.indd   2 8/9/2023   4:21:38 PM8/9/2023   4:21:38 PM

57



Representing the Wastewater Industry in California

www.goblesampson.com
David Ritter – 801-550-1613

Ryan Spanton – 801-558-6805
Matt Bentley – 704-650-7332

NEW TANKS
(270) 826-9000 ext. 2601

EXISTING TANKS
(270) 826-9000 ext. 4601

YOUR PROJECT.
YOUR SUCCESS.
OUR BUSINESS.

• Treatment Design
• Collection System Design 

and Rehabilitation
• GIS-based Master Planning
•	 Contract	Operations	Staffing
• Right of Way Management
• Construction Management
• Environmental Permitting

Dudek’s civil engineering, 
environmental permitting, 
construction management 
and operational experts 
provide a one-stop solution 
for any wastewater project 
challenge:

dudek.com

800.450.1818
hello@dudek.com

ISSUE 5 2023/24 58



51st Annual 
Pretreatment,
Pollution Prevention,
And Stormwater 
 Conference

ANAHEIM: 
A LOCATION 
THAT CAN’T 

BE BEAT!

P3S24.cwea.org

59



Find a course that fits your schedule!

• 100+ online cwea courses by industry leaders

• On demand access

• Certification prep courses

EXCEPTIONAL LEARNING.
EXCEPTIONAL RESULTS.

ONLINE
WASTEWATER
EDUCATION
NETWORK

owen.cwea.org

Earn  
SWRCB 

and CWEA 
contact 
hours

Our concern for  
the environment  
is more than just talk

This publication 
is printed on Forest 

Stewardship Council® 
(FSC®) certified paper with 

vegetable oil-based inks. 
Please do your part for  

the environment by  
reusing and recycling.

ISSUE 5 2023/24 60



ADVERTISER PRODUCT & SERVICE CENTER

To reach California's water industry professionals through  
Clean Water magazine and its targeted readership, contact Al.

Al Whalen, Marketing Manager  866.985.9782  awhalen@kelman.ca

Clean Water is made possible by the companies below who convey their important 